



允強實業股份有限公司
YC INOX CO., LTD.

INSPECTION CERTIFICATE

No.270,Sec.4,Jungshan Rd.,Shijou Shiang,
Chang-Hwa, Taiwan, R.O.C
<http://www.ycinox.com>
TEL : +886-4-8899666 FAX : +886-4-8899770



Customer	INOXPLUS SRL	Customer No.	FMD001	Certificate No.	190801C0132	
Product	PRIME COLD ROLLED STAINLESS STEEL SHEET	Commercial Invoice No.	J19070450	Date of Issue	2019/08/01	
Specification	ASTM A240M-18/A480M-18a	PO No.	10062019	Order No.	EC19060097-1	
Steel Grade	304	Finish	2B	Protect	PE	
		Weight No.	P.I.No.	A108806098	Weight No.	C19080051

Item No.	Heat No.	Product Description	Quantity Pcs	Weight kgs	Chemical Composition(%)							Tension Test			*01 HR	*02 HT	C/No.	
					C	Si	Mn	P	S	Ni	Cr	N	0.2% Y.S.	T.S.				E.L.
Specification					Min.	70	75	200	45	30	1050	1950	100	205	515	40	92	1040
1	C33AW1902100	0.8mm x1,250.0mm x2,500.0mm	76	1,480	18	37	141	28	3	803	1842	30	304	659	55	87	1050	A2
2	C33AW1901263	0.8mm x1,500.0mm x3,000.0mm	7	196	20	42	139	28	2	804	1821	60	298	671	54	85	1050	A3
3	C33AW1901654	0.8mm x1,500.0mm x3,000.0mm	46	1,291	21	40	138	29	2	804	1825	30	298	639	52	86	1050	A3
4	C33AT1901553	1mm x1,000.0mm x2,000.0mm	14	222	46	47	87	34	5	811	1801	57	329	667	49	86	1050	A4
5	C33AY1901897	1mm x1,000.0mm x2,000.0mm	81	1,283	42	43	104	29	3	802	1839	47	294	676	54	84	1050	A4
6	C33AW1902127	1mm x1,250.0mm x2,500.0mm	61	1,494	21	34	139	31	3	805	1836	54	303	633	53	87	1050	A5
7	C33AW1902085	1mm x1,500.0mm x3,000.0mm	42	1,497	19	40	137	31	3	803	1816	30	317	672	52	86	1050	A6
8	C33AY1901708	1.2mm x1,500.0mm x2,000.0mm	35	1,510	51	46	103	27	5	803	1836	47	319	676	48	86	1050	A8
9	C33AT1900905	1.5mm x1,000.0mm x2,000.0mm	63	1,452	41	46	88	37	2	816	1811	60	304	640	51	84	1050	A9
10	C33AT1901372	1.5mm x1,250.0mm x2,500.0mm	26	965	48	50	93	32	2	802	1814	55	306	664	54	85	1050	A10
11	C33AT1901373	1.5mm x1,250.0mm x2,500.0mm	14	520	47	51	88	32	3	813	1801	59	306	653	53	85	1050	A10
12	C33AW1902222	1.5mm x1,500.0mm x3,000.0mm	28	1,467	22	38	142	29	2	803	1828	50	294	649	53	84	1050	A11
13	C33AT1901538	2mm x1,000.0mm x2,000.0mm	47	1,441	44	48	86	33	2	804	1805	53	278	628	58	82	1050	A12
14	C33AT1901161	2mm x1,250.0mm x2,500.0mm	30	1,447	46	48	93	35	3	801	1816	57	303	639	52	83	1050	A13
TOTAL:			570	16,265														

Remark

Note

*01 = Hardness Test
*02 = Heat Treatment
*Gauge Length: 50mm

Visual Inspection(Surface) and Dimension Check : OK

1MPa=1N/mm² 10bar=145psi=10.2kgf/cm²

Surveyor By	We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification. The material described above has been found free of radiation by raw material supplier.	
N/A	1.ISO 9001:2015 (No.01 100 0562799) 2.PED / AD2000 (No.01 202 TWM/C-05 0105) 3.ISO 14001:2004 (No.01 104 822 0963885) 4.OHSAS 18001:2007 (No.01 113 822 0963885)	Manager of Quality Assurance Department <i>Darren Tsai</i>